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Equipment Under Test U7-Pro-Wall

Test Report Serial Number | TR8758_01

Date of Tests 24-30 October 2023
Report Issue Date 24 January 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2024. This site has also been
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2 UNII-2A

2.1 OFDM (a)

Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 22.300000 5248.950000 5271.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 9.1 | PASS
26 cB Banchwickh
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Bandwidth
Spectrum [@]
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30de  SWT 38 ps @ VBW 300 kHz Mode aAuto FFT
SGL Count 500/500
@® 1Pk Max
0 dBm
-10 dém Lt "NAW e
-20 dBm [/ W\

J b

-40 dBm /Vf[ L\_Lll
NN T L YA T e
-60 dBm
-70 dBm
-80 dBm
CF 5.26 GHz 600 pts Span 60.0 MHz )
)i I GINRNEEDD wa
Date: 2.NOV.2023 00:46:04
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 23.6 24.0 23.6 99.216 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5264.752475 | 10.767 11.0 | PASS
Ports
Port | State
1 | used
2 | used
PSD Connector 1
=

101 prs n 20.0 Wiz
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PSD Connector 2

Ref Level 10.00 dem @ RBW 1 MHz
Att 30dB  SWT 3.8ps @ VBW 3 MHz Mode Auto FFT
o
b
10 dl 7 — "
20 4-‘// AN
// \
<30 dBm- .
-40
-50
60
75
LS.QE CHz 101 pts Span 20.0 MHz
) ] (T[T —
Measurement
Setting Instrument Value Target Value
Start Freguency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 3.788 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 17.000000 5251.450000 5268.450000

(continuation of the "99 % Bandwidth" table from column 6 ...)

TR8758_U7-Pro-Wall_FCC_UNII-2_Annex Page 6 of 62
PROPRIETARY



UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5260.000000 | PASS

99 % Benchvicith

Ué; /‘V’W’M'\/*"“”““’W‘w

£
5
E
3
5240 5245 5250 5255 5260 5265 5270 5275 5280
Freauency in MHz
Bandwidth
Spectrum | [@
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30 dB SWT 28.5 s @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500
|®@ 1Pk Max
10 d A A A
20 d / \\
v A
30 dB - W T
I/ \
B A // R
B N VN
-60 df
70 d
-80 d
CF 5.26 GHz 400 pts Span 40.0 MHz
J{ ] Gn ¥ )
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency

Bandwidth

Limit Min

Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 22.300000 5268.950000 5291.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 9.3 | PASS
26 ¢B Banchwicth
15
10
0
=
o
'g -10
E‘j -20
-30
o
-40
5250 5250 5270 gm0 s s C s
Freauency in MHz
Bandwidth
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30 d8  SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
e
104 ‘/n LAtk 1 ,n\
7 }
-30 dBm: L "W}
4 / '\
0 1 3
— P |
RS PRV NIV
-60 d
-70 dBm
-80 di
CF 5.28 GHz 600 pts Span 60.0 MHz )
NRNRERED wo

B J
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Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 16.800000 5271.550000 5288.350000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5280.000000 | PASS
99 %Benchiicth
157
101
1 Ww
£
8 1
s
9
.
5260 5270 5280 5290 5300
Frequency in MHz
Bandwidth
Spectrum [@
Ref Level 10.00 dém @ RBW 200 kHz
Att 30dB  SWT 28.5ps @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
o
-10 dB S A ~7
-20 di
/ Y
-30 di / it \\
-40 dBm: /\j A \\\
i N
RO LLL e
-60 di
-70 dB
-80 dl
CF 5.28 GHz 400 pts Span 40.0 MHz )
] (T
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Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.400000 5308.850000 5331.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 8.6 | PASS
26 oB Banchwicth
15T
10T

Levelin dBm

ol
10
Pl
0 W

=40 +
5290 5300 5310 5320 5330 5340 5350
Freauency in MHz

Bandwidth

Spectrum [@

Ref Level 10,00 dBm & RBW 200 kHz

Att 30de  SWT 38 s @ VBW 300 kHz Mode Auto FFT

SGL Count 500/500

(@ 1Pk Max

od

10d [J St =i my vy L «.l

20 d ‘1 [

30 de f”f /\"n

40 de: M[, \‘L\A
b A

-60 di

70 de

-80 df

CF 5.32 GHz 600 pts Span 60.0 MHz

il J Illilllil [ |
2 .NCY. 2023 CO:h0:52
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Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 16.900000 5311.550000 5328.450000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5320.000000 | PASS
151
10T

Levelin dBm

99 % Benchwicith

[/\\/»JLAM/\YMWLV\,J\.\

5300 5305 5310 5315 5320 5325 5330 5335 5340
Freauency in MHz

Bandwidth

Ref Level 10.00 dBm @ RBW 200 kHz

Att 30dB  SWT 28.5pus @ VBW 1MHz Mode Auto FFT

SGL Count 500/500
@ 1Pk Max

0

1 o SN P \ ‘

: / \
i W
-30 d 7 W
a0 /"' ‘/‘/ -
S

syttt R —

-60

e

80 di

CF 5.32 GHz 42] pts Span 40.0 MHz

I 96
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2.2 HE (ax)
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 22.800000 5248.450000 5271.250000

Levelin dBm

10T

DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 8.2 | PASS
26 o Bandwicth

(continuation of the "26 dB Bandwidth" table from column 6...)

E=EE

22.800 MHz

5240

5250

5260

Freauency in MHz

5270

5280 5290
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Bandwidth

Spectrum I

(=)

Ref Level 10.00 dBm
30 de
SGL Count 500/500

Att

SWT 38 ps

@ R
@V

BW 200 kHz
BW 300 kHz

Mode Auto FFT

@ 1Pk Max

M

0 dBm

-10 dBm

-20 dBm

-

-30 dBm

-40 dBm

-50 dBm

L f"l,nﬁuﬂ”ﬁ/\/

-60 dBm

-70 dBm

-80 dBm

CF 5.26 GHz

600

pts Span 60.0 MHz

e

Date: 24.0CT.2023 02:15:02
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

TR8758_U7-Pro-Wall_FCC_UNII-2_Annex
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RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 23.4 24.0 234 99.716 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5251.683168 9.992 11.0 | PASS
Ports
Port State
1 | used
2 | used
PSD Connector 1
&

Ref Level 10.00 Bm @ RBW 1 MMz

At 3008 @ SWT 2ms @ VBW 3 MHz  Mode Auto FFT
SCL Count 100/100

@ 1Rm AvgPwr

101 pts Span 20.0 MHz

TR8758_U7-Pro-Wall_FCC_UNII-2_Annex
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PSD Connector 2

Spectrum | ||:|:v|1 I

Ref Level 10.00 dBm @ RBW 1 MHz
Att 30de @ SWT 2ms @ YBW 3 MHz Mode Auto FFT
SGL Count 100/100

@ 1Rm AvgPwr

0 dem

-10

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.26 GHz

101 pts

Date: 24.0CT.2023 02:15:49
Measurement
Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Span 20.0 MHz

B |

TR8758_U7-Pro-Wall_FCC_UNII-2_Annex
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Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.200000 5250.450000 5269.650000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5260.000000 | PASS

99 % Benchwicith
=
o)
=
£ -
e
3
5240 5245 5250 5255 5260 5265 5270 5275 5280

Freauency in MHz

Bandwidth

Spectrum IL‘%I]

Ref Level 10.00 dBm @ RBW 200 kHz

Att 30dB SWT 28.5pus @ VBW 1 MHz Mode aAuto FFT
SGL Count 500/500
@ 1Pk Max

0 dBm

-10 dB
-20 dBm

/ \
-40 dB

| 44 e \/W”// \\\4 5,

-60 dBm
-70 dB
-80 dBm
CF 5.26 GHz 400 pts Span 40.0 MHz )
J{ ) CIRRNRARD wa
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Measurement
Setting Instrument Target Value
Value
Start Freqguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 22.200000 5269.050000 5291.250000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 8.9 | PASS
26 o Banchwicth
15
10
0
£
o
° -10
g -20
=30
22.200 MHz W
=40
52'50 ' 52;50 52'70 52'80 ' 52::'10 53;30 53'10
Freauency in MHz
Bandwidth

TR8758_U7-Pro-Wall_FCC_UNII-2_Annex
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Spectrum | ué:

Ref Level 10.00 dem @ RBW 200 kHz

Att 30dE  SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

0dBm

10 dBm oAl i\

L] \
/ \

-40 dém

50 dem aa Adbarn «Vﬂ; L\\
b Ay

"
B B WW
-60 dBm
-70 dem
-80 dém
CF 5.28 GHz 600 pts Span 60.0 MHz
1

I J GRRNRREND wa

Date: 24.0CT.2023 02:16:28

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHZz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.100000 5270.450000 5289.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5280.000000 | PASS

99 % Banchvicith

15T

07 W\AVWLIMJ\/\/\’\*’\
=
1)
=
£ -
°
>
o

5260 5270 5280 5290 5300

Freauency in MHz
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Bandwidth

Ref Level 10.00 dém & RBW 200 kHz
Att 30ds  SWT 20.5ps @ VBW 1 MHz

427 West 12800 South, Draper, UT 84020

Mode Auto FFT
SGL Count 500/500
[@ 1Pk Max

T

CF 5.28 GHz 400 pts Span 40.0 MHz

J QENNRRRND wo

Date: T

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.900000 5308.650000 5331.550000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 8.1 | PASS
26 cB Banchwicth
15
10
0
£
S a0
% 20
-30
.
-40
520 5300 5310 5320 5330 5340 5350
Freauency in MHz
Bandwidth

TR8758_U7-Pro-Wall_FCC_UNII-2_Annex
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Spectrum t%J
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30dB  SWT 38 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
odi
-10d [ \/‘\A\ k

-20 dBm / \
-30 di

-40 dBm /r‘/ -
50 d et L\ -
50d
-70 dBm
-80 dém
CF 5.32 GHz 600 pts Span 60.0 MHZ
1

i ] G 9e

Dale: 24.0CI

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHZz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 19.100000 5310.450000 5329.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5320.000000 | PASS

99 % Benchvicith
£
[}
o
£ -
°
>
@
o
5300 5305 5310 6315 5320 £325 5330 5335 5340

Freauencv in MHz

Bandwidth

TR8758_U7-Pro-Wall_FCC_UNII-2_Annex Page 20 of 62
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Spectrum né)

Ref Level 10.00 dBm @ RBW 200 kHz

Att 30dB SWT 28.5ps @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max

0 dem

-10 dBm e -

T
-30 dem / Y
-40 dem

-60 dBm

-70 dBm

-80 dem

CF 5.32 GHz 400 pts Span 40.0 MHz
1

) ] WD 96

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 43.050000 5248.475000 5291.525000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 8.0 | PASS

26 ¢B Banchwicth

0T

D..
g0t
3t

_30..

_40..

10 2 k40 fed 80 800 5320 533

Freauency in MHz

Bandwidth
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w UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum ::vu

Ref Level 10.00 dBm @ RBW 300 kHz
Att 30dB  SWT 50.6 ps @ VBW 500 kHz  Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

0 dBm

-10 dém M

-20 dem r N}‘MM\
-30 dem ’} \
-40 dBm ’\/ \

ﬁg‘e;«dam Lot i LAY NSRSy

-60 dBm

-70 dBm

-80 dBm

CF 5.27 GHz 800 pts Span 120.0 MHz
]

JU )| GIENNEED W

Date: 24.0CT.2023 02:22:3

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHZz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 38.500000 5250.875000 5289.375000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5270.000000 | PASS

99 %Benchicth
15
10 NP L e [ e AR
0
£
3
c -0
B
3 -0
a0 femenprEy|
5230 5240 5250 5260 5270 5280 5290 5300 5310

Freauency in MHz

Bandwidth

TR8758_U7-Pro-Wall_FCC_UNII-2_Annex Page 22 of 62
PROPRIETARY



UNIFIED

427 West 12800 South, Draper, UT 84020

% COMPLIANCE
LABORATORY
Spectrum [%]
Ref Level 10.00 dém @ RBW 500 kHz
Att 30dB  SWT 18.9ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500
(@ 1Pk Max
0de
/ - \
-20 dBi
£ \
\
-30 dBm \
[ x
-40 df p= 3
55 dam ol s it
-60
70d
-80d
CF 5.27 GHz 320 pts Span 80.0 MHz
.
CRNNNREND wa

)

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 43.350000 5288.025000 5331.375000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 7.5 | PASS
26 cB Banchwicth
10T
D..
&0t
T at
3 1
80 M fam | w
-0+
550 5280 5260 5300 5320 5340 5360 5370
Freauencv in MHz
Bandwidth
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w UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum mvn

Ref Level 10.00 dBm @ RBW 300 kHz

Att 30de  SWT 50.6 ps @ VBW 500 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max

0 derr

-10 dBm

-20 dBm:

] \

/ )
,J.J)\/«J"\T/ ",

50 dBm 7 v "
hleetar i [t
-0 dBm
70 dBm
-0 dBm
CF 5.31 GHz 800 pts Span 120.0 MHzZ
)
)i ) D %
Date: 26.00T.2023 02:25:48

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 38.250000 5290.875000 5329.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5310.000000 | PASS

99 %% Banchwictth

15T

10T FfMAJ”‘\,AVHN,v\f\JWK/‘/W\/
£
@
o
£
<
3

5270 5280 5290 5300 5310 5320 5330 5340 5350

Freauency in MHz
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth

Spectrum Evu

Ref Level 10.00 dBm @ RBW 500 kHz

Att 30dB  SWT 189 ps @ VBW 2MHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

0de

10 dBm A bt A e i

-20 dBm:; (// \\
-30 dBm /
-40 dBm

56 m— MM
-60 dBm
-70 dBm:
-80 dBm:
CF 5.31 GHz 320 pts Span 80.0 MHz
|
1 ] nmm e
D 0CT.202. 4

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 89.500000 5245.250000 5334.750000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 10.1 | PASS
26 oB Banchwicth
15T
101
U..
g |1
Z 0t
§ +
820t
a2 W EE \/\WW‘NWVV\
5170 5200 ' 5250 ' 5300 ' 5350 ' 510
Freauency in MHz
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UNIFIED

427 West 12800 South, Draper, UT 84020

% COMPLIANCE
LABORATORY
Bandwidth
Spectrum &l
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30 dB SWT 32,4 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 di
-10 dBm ( Stpp ooy [l Aoy
-20 dB! !
-30 /
/ N
-40 dBm of | \
J‘J
\5\5‘3" oy pgpe ™ R VA n A A
-60
-70 dBm:
-80
CF 5.29 GHz 480 pts Span 240.0 MHz
[CFs.20 0z 20
] TN 00

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHZz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 78.000000 5250.750000 5328.750000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5290.000000 | PASS
99 %Benchictth
15T
0T FWMM\[\VW
g 07
a 1
=0t
z 1
20+
=30 4
5210 5220 5240 5260 5280 5300 5320 5340 5360 5370
Freauencv in MHz
Bandwidth
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w UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum ‘%’
Ref Level 10.00 dém @ RBW 1 MHz
Att 30dB  SWT 22.0 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dem
AN I pan, P

-10 dém

-20 dém / \
-30 dem [f
-40 dBm

o g B s

bS]
-50 dBm
-60 dBm
-70 dBm:
-80 dBm:
CF 5.29 GHz 320 pts Span 160.0 MHz
J
i ) CIELNED W6

Date: 24.0CT.2023 02:29:37

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 173.000000 5163.500000 5336.500000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 12.2 | PASS
26 B Banchwicth
15T
10+ /M/M/\
e 0T
=] -+
=}
{=4
= -0t
2
3 1
_20 -+
_3D -+
5010 ' 5100 ' 5200 ' 5300 ' 5400 s

Freauency in MHz
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w UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Bandwidth

Spectrum mvn

Ref Level 10.00 dBm @ RBW 2 MHz

Att 30de  SWT 1ms @ VBW 3MHz Mode Auto Sweep
SGL Count 500/500

@ 1Pk Max

o 0N PPN MNP YL AL AM R A SASAM g, A A

-80 dBm

CF 5.25 GHz 480 pts

) QD %

Span 480.0 MHz

Y =

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 157.000000 5171.500000 5328.500000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5250.000000 | PASS

99 % Banchicith

151

nr /"MWMWW
e 0T
% ELES
. 20+

1 [
,3[' +
5090 ' ' 51 'SU ' 52'00 ' 52:50 ' 53'00 ' 53;50 ' '54'10
Freauency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum | |:%1|

Ref Level 10.00 dBm @ RBW 2 MHz
Att 30 dB SWT 32.8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dem
10 dBm A pe A ﬂr"".)“‘\r/ml’”‘ﬂ». Nf\m{vv e

-20 dBm ]

) \

-40 dBm

L A P TV

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.25 GHz 320 pts Span 320.0 MHz

B |

Date: 24.0CT.2023 02:31:45
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UNIFIED

427 West 12800 South, Draper, UT 84020

&/ COMPLIANCE

LABORATORY

3 UNII-2C

3.1 OFDM (a)

Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

Levelin dBm

22.400 MHz

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.400000 - 5488.950000 5511.350000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 9.2 | PASS
26 cB Banchwickh

5470

5500

Frequencv in MHz
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Bandwidth
Spectrum [@
‘::t‘ rovel 10 Uiadadrg SWT 38 ps : 3:‘:’\1 igg ::; Mode Auto FFT
.slupt E\:/Ioaiint 500/500
5 [ ot \
] 5
T 1J‘/ L,
J \

-0 7
50 d o’ A

VLY e e,
S
-80 d&
CF 5.5 GHz 600 pts Span 60.0 MHz

)| ) T S —
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.47000 GHz 5.47000 GHz

Stop Frequency 5.53000 GHz 5.53000 GHz

Span 60.000 MHz 60.000 MHz

RBW 200.000 kHz ~200.000 kHz

VBW 300.000 kHz >= 240.000 kHz

SweepPoints 600 ~ 600

Sweeptime 37.969 us AUTO

Reference Level 10.000 dBm 10.000 dBm

Attenuation 30.000 dB AUTO

Detector MaxPeak MaxPeak

SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 23.0 24.0 23.0 99.206 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps
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w UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result

DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max

(dBm)

5500.000000 5507.128713 | 10.106 11.0 | PASS

Ports

Port State
1 | used
2 | used

PSD Connector 1
Spectrum [@

Ref Level 10.00 dim @ RDW 1Mz
20de @ SWT 2ms @ YBW JMHz  Mode Auto FFT
SGL Count 100/100
[@ 1R 2vgPur

CF 5.5 GHz. 101 pts Span 20.0 Hz
] T

PSD Connector 2

Ref Level 10.00 cBm @ RBW 1MHz

Att 30dE @ SWT 2ms ® YBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 1Rm AvgPwr

CF 5.5 GHz 101 pts Span 20.0 MHz
J{ (T
jetos 24.0C1.2023

03104148
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&I UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value

Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Bandwidth
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

5508.450000

5500.000000 16.900000 --- 5491.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)

5500.000000

PASS

99 %2 Banchwicith

-- oty

-10 4

_20 -

=30 4

=40 +

Levelin dBm

16.900 MHz |

5485 54490 54495 5500 5505 5510 5515 h520

Freauency in MHz

5480
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Bandwidth
Ref Level 10.00 dém @ RBW 200 kHz
Att 30dB  SWT 28.5pus @ VBW 1MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
od
10 d TN = (J N s
-20 di
-30 f j \’\
Y ™
-40 d 1 \
SO / M= Vo
70 dB|
-80 di
CF 5.5 GHz 400 pts Span 40.0 MHz
)j6 ] GHINID oé |
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.48000 GHz 5.48000 GHz
Stop Freguency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 22.400000 5588.950000 5611.350000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 9.0 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 b Banchwicth

Levelin dBm

5570 5580 5590 5600 5610 5620 5630
Freauency in MHz

Bandwidth

Spectrum u%::

Ref Level 10.00 dém @ RBW 200 kHz

Att 30dE  SWT 38 ps @ VBW 300kHz Mode auto FFT
SGL Count 500/500

@ 1Pk Max

od

-10 dem [ﬂm P Ak "\
-20 dém

30de W j %,

-40d

-50 dl A
}M.Ll sl siomng LA FTE o dm gl s
-60 dBm

-70 dem

-80 dl

CF 5.6 GHz 600 pts Span 60.0 MHz
)i J WD va

1,001,202

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 16.800000 5591.550000 5608.350000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5600.000000 | PASS
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w UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Banchwicith
15T
T /‘\W\WMW%J\\
D..
E +
i)
o -0
£ 1
)
|
| pemsonz |
_4[] +
5580 5585 5590 5595 5600 5605 5610 5615 5620
Freauency in MHz
Bandwidth
Spectrum Inél
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30dB  SWT 28.5ps @ VBW 1MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max

0 dBm

-10 dBm

&£

-20 dBm

o N,
w4 N

ol L B,

T VA A
-60 dBm
-70 dBm
-80 dBm
CF 5.6 GHz 400 pts Span 40.0 MHz
]
i ] ")

Date: 24.0CT.2023 03:06:29
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.400000 16.150000 6.250000
(continuation of the "26 dB Bandwidth" table from column 6...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.850000 5731.250000 9.0 | PASS
26 cB Bandwicth
15
10
0
% m
'g -10
% 20
-30 22.400 MHz
-40
5690 5700 5710 5720 5730 5740 5750
Freauency in MHz
Bandwidth
::t' i m'UD’_lDdEdrg SWT 38 ps : 5:& iss t:i Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
104 . PN PV
-20 dB / { \
, W ®
30 d ,,,/U ki
=58 7 T
i N
50 ;ullm FRYY L) \“«r i YWy A
70 di
-80 di
CF 5.72 GHz 600 pts Span 60.0 MHz )
) CHERREED wa
TR8758_U7-Pro-Wall_FCC_UNII-2_Annex Page 37 of 62

PROPRIETARY



427 West 12800 South, Draper, UT 84020

UNIFIED
& COMPLIANCE
LABORATORY

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHZz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII' 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 16.900000 13.550000 3.350000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5711.450000 5728.350000 | PASS
99 %Benchicth
&
16.900 MHz
w0 S5 S0 S5 w525 S:W 0 5% 540
Freauency in MHz
Bandwidth
Spectrum | [?]
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30dE  SWT 28.5ps @ YBW 1MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0de
-10 dBm A < e
-20 dB
-30 dBm- /f [\Jf/ \‘\‘\
-40 dBm / \,\\“
[ SR geat=rrs & ¢
-60 dB
-70 dBm
-80 dB
CF 5.72 GHz 400 pts Span 40.0 MHz
i J GHRENARD W
Lat. 4.0CT.2023 03:08:41
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
3.2 HE (ax)
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5570.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5570.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 22.300000 - 5488.850000 5511.150000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 8.3 | PASS
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UNIFIED

427 West 12800 South, Draper, UT 84020

COMPLIANCE
LABORATORY
26 cB Banchwicth
15T
10T
D +
£ 4
4]
o -0
£ 1
<
S
5470 5480 5490 5500 5510
Freauency in MHz
Bandwidth
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30de  SWT 38 ps @ VBW 300 kHz Mode Auto FFT

SGL Count_500/500

[@ 1Pk Max

ode

prr \\‘
-50 di "/ \l
Aras At i Wiy Rt sl
-60 df
—
-80 dBm-
CF 5.5 GHz 600 pts Span 60.0 MHz
)i G we )
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 23.0 24.0 23.0 99.719 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5508.514851 9.691 11.0 | PASS
Ports
Port State
1 | used
2 | used
PSD Connector 1
Spectrum @

Ref Level 10.00 d2m @ RBW
Att 0dd @ SWT 2ms @ VBW
SGL Count 100/100

1MHz
3MHz  Mode 4uto FFT

(@ 1Rm AvgPar

30

-40 dam:

50 dar

-60 dam:

-80 dam

CF 5.5 GHz

101 pts

Span 20.0 MHz

L J
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

PSD Connector 2

Spectrum | =)
Ref Level 10.00 ddm @ RBW 1 MHz
Al} count wn’ESDcE ® SWT 2ms » VBW 3 MHz Mode auto FFT
.51';; AvgPwr -
0 dBm
-10 dace- =
—/ZU
30 o
50 df
—
-70
-80 d
CF 5.5 GHz 101 pts Span 20.0 MHz
) I 96 |
Measurement
Setting Instrument Value Target Value
Start Freguency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHZz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 19.100000 5490.450000 5509.550000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5500.000000 | PASS
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Bandhwicth

10T
£
o -
°
£
g
FE
]
5480 5485 5490 5495 5500 5505 5510 5515 5520
Freauency in MHz
Bandwidth
Spectrum |uvn
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30dB SWT 28.5ps @ VBW 1MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max

0 dBm

-10 dem:

FWJ >\
-20 dBm: / \
-30 dBm:

-40 dBm

| RSB T ]
-60 dBm
-70 dBm:
-80 dBm
CF 5.5 GHz 400 pts Span 40.0 MHz
J i e
Date 2 03:14:C3
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 22.600000 5588.850000 5611.450000
(continuation of the "26 dB Bandwidth" table from column 6...)
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 8.2 | PASS
26 cB Banchwicth
15
10
0
&
'g -10
% 20
=30 22.600 MHz w
-40
5570 C s T mm " s 10 s s
Freauency in MHz
Bandwidth
Spectrum [@]
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30dB  SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
ods
-10 dBm e a
{
J |
-30 dBm j/ \
-40 dBm
-50 di J i
Al Ao T Ao A
-60 dBm
-70 dB
-80 dBm
CF 5.6 GHz 600 pts Span 60.0 MHz )
1 ) W %
TR8758_U7-Pro-Wall_FCC_UNII-2_Annex Page 44 of 62

PROPRIETARY



w UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.200000 5590.450000 5609.650000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5600.000000 | PASS

99 % Banchicth

157

T WWW
=
o
©
=2
E
[
R

5560 5585 5590 5595 5600 5605 5610 5615 5620

Freauency in MHz

Bandwidth

Spectrum I nvn

Ref Level 10,00 dém @ RBW 200 kHz

Att 30dB SWT 28.5ps @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max

od

- [T \
] k
o k|

W Gy v WA

-60 de,

-70 dem

-80 dBm

CF 5.6 GHz 400 pts Span 40.0 MHz
*.
J1 J Gnn va
4.0CT.2023. 02:15:2
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 22.500000 16.350000 6.150000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5708.650000 5731.150000 9.0 | PASS
26 cB Banchicth
15T
10T
1 /\WL\
IS +
53]
° 0T
% 201
. WW*/ 2000 s |
=40 4
5690 ' 5?'00 ' 57'10 ' 5?:20 ' 57'30 5?'40 5?'50
Freauencv in MHz
Bandwidth
Spectrum [@
Ref Level 10.00 dém @ RBW 200 kHz
Att 30de  SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 di
-10 dem Sttt
S
[ |
-30 dB / \l
-40 dBm:
rff?"\fm«w i A M Y
-60 dB
=70 dBm
-80 dBm:
CF 5.72 GHz 600 pts Span 60.0 MHz )
J{ ) CRRNRRND wa
Da’ 24.0CT.2023 :15:4
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 19.100000 14.550000 4.550000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.450000 5729.550000 | PASS
99 %Benchwicth
BT
0t
1 SR A i VAN Yot et e Wents
&
e
w5 s w5 @ 8% m®m 8% 54
Freauency in MHz
Bandwidth
Spectrum [@
i:tf . 10.0%;?1? SWT 28.5 ps : S:a zulol::z Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dbr
-10d { N T \
1 N
-40 di $ \\
| S8 iRy /\/[U N o
-60 di
-70 dBm
-80 di
CF 5.72 GHz 400 pts Span 40.0 MHz s
1 ] (T
TR8758_U7-Pro-Wall_FCC_UNII-2_Annex Page 47 of 62

PROPRIETARY



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 43.500000 5487.875000 5531.375000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result

(MHz) (dBm)

5510.000000 7.0 | PASS

26 cB Bancwicth

107

Bi m
& 01
°© -+
3 207
3 +

_30..

¥ .

_40..

5450 5450 ©osm 5w s 4 om0 w0

Freauency in MHz

Bandwidth

Spectrum u%;

Ref Level 10.00 dem @ RBW 300 kHz
Att 30dE  SWT 50.6 ps @ VBW 500 kHz  Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

0de

-10 dB

i i
- / \

WWWWJ \J\WW«MW\,» o |
CF 5.51 GHz 800 pts Span 120.0 MHz

1 J CHRENNEDD W6 !
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 38.250000 5490.875000 5529.125000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5510.000000 | PASS
99 %Banchictth
5T
oy /\,J‘\/\I\J\IL\/VHN\,V\/N\—"\/’V\/\,\/\J\’\A
&
E
o .
20250 |
5470 S4B 5490 S0 10 550 %30 40 5560
Freauency in MHz
Bandwidth
Spectrum I [%]
Ref Level 10.00 dBm @ RBW 500 kHz
Att 30dB  SWT 18.9ps @ VBW 2MHz Mode Auto FFT
SGL Count 500/500
® 1Pk Max

0 dBm

10de JA WA, A e\ A FAY

[ \
/ \

ol N
50 A J‘ﬂ'“[/\

-60 dBm

-70 dBm

-80 dem

CF 5.51 GHz 320 pts Span 80.0 MHz
B—
J{ ] CHNRNENED we
Date: 24.0CT.2023 03:1 v
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LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 42.900000 5568.625000 5611.525000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 8.0 | PASS
26 B Bancwicth
15
10
0
&
° -10
% 20
o s M
-40
51 540 ) e " 00 e s 580
Freauency in MHz
Bandwidth
Spectrum [@
Ref Level 10,00 dém @ RBW 300 kHz
Att 30dB  SWT S0.6 us @ YBW 500 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 deém
-10 dBm ST
N W WW’\’W/‘L(\ V}
) \
40 d (v(r/ \,l\\‘.
0 dem—) i T iy
-60 df
-70 di
-80 df
CF 5.59 GHz 800 pts Span 120.0 MHz )
Jjd ] G e
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Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 38.250000 5570.875000 5609.125000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5590.000000 | PASS

99 % Bandhicth

£
s}
©
£ -
E
[
CRE
5550 5560 5570 5580 5590 5600 5610 5620 5630

Freauency in MHz

Bandwidth
Spectrum :%n
Ref Level 10.00 dem @ RBW 500 kHz
Att 30dB  SWT 189 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBi
10 dB a
20 d { \

-80 dBm

CF 5.59 GHZH 320 ptsJ Illll l' = Sgan 80.0 MHz )
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LABORATORY

427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 43.950000 36.525000 7.425000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5688.475000 5732.425000 7.9 | PASS
26 oB Banchwicth
0T
D..
_
S 0t
% 201
1 E—— \’W‘M\WUMWW/
5650 5660 " " om S e © w5
Freauencv in MHz
Bandwidth
Spectrum [@]
Ref Level 10.00 dBm ® RBW 300 kHz
Att 30de  SWT 50.6 ps @ VBW S00kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
od
10 d M ) IV T\W\
20 d ’ 1
30 di ) \
-40 d /JI/ )
50 dBy , L] \'1 ™
St LVIY MY S L) Z4s TR b e A
-60 d
-70 dBi
-80 d
CF 5.71 GHz 800 pts Span 120.0 MHz )
)i ] G &6
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Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

427 West 12800 South, Draper, UT 84020

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 38.250000 34.125000 4.125000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5690.875000 5729.125000 | PASS
99 %Benchwictth
15T
T G SV NI N A SO
&
E—
5670 S0 e 500 510 52 5™ 540 575
Freauency in MHz
Bandwidth
Spectrum [@
Ref Level 10.00 dBém @ RBW 500 kHz
Att 30dE  SWT 18.9 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
od
-10 dB { A | AS A A A
r \
-30 dB / \\\
-40 de >
\ﬁ*n’\/\('\* ]‘N\’J\/‘\J\\_/\MN\
-60 dB
-70 dBm-
-80 dBm
CF 5.71 GHz 320 pts Span 80.0 MHz )
)il J CHRRNEND we
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 87.000000 - 5486.750000 5573.750000

(continuation of the "26 dB Bandwidth" table from column 6...)

DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 11.2 | PASS
26 B Bancwicth

Levelin dBm
=

ad
-3 W .

5410 5450

Bandwidth

Att

Spectrum

Ref Level 10.00 dBm

5500

5550

Freauency in MHz

@ RBW 1 MHz

30dB  SWT 32.4 ps @ VBW 2 MHz Mode Auto FFT

SGL Count 500/500

@ 1Pk Max

0 dBm

-10 dBm

-20 dBm

-30 dBm

-60 dB

-70 dBm

-80 dB

CF 5.53 GHz

480 pts

il
J

J

Span 240.0 MHz

()
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 77.500000 5491.250000 5568.750000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5530.000000 | PASS
99 %Bencickh
15T
0T wu\n,/v\;\/\/\rf\/\v\/J\/\/\j\/\/\\prLA\
e 0T
g 1
s 07
§ 1
20+
0k [
5450 54;30 I 54IBD I ssluu I 55I20 I 55;10 I sslan I 55;30 salnn 55%0
Freauency in MHz
Bandwidth
Spectrum [@]
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30dB  SWT 22.0 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 de
0 NN AN A AN
-20 dB } \
// \
-40 dBi
WA/ \*/\/\N VAW
-60 di
-70 dBm
-80 dém
CF 5.53 GHz 320 pts Span 160.0 MHz )
1 J CHRENNEDD W6
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 90.000000 - 5564.750000 5654.750000

(continuation of the "26 dB Bandwidth" table from column 6...)

DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 10.3 | PASS
26 cB Banchwicth
151

0+

Levelin dBm
2

Eep e
e s R e s

30 4

5480 5550 5600 5650 5700 5730

Freauency in MHz
Bandwidth
Spectrum ':%1
Ref Level 10.00 dém @ RBW 1 MHz
Att 30 dB  SWT 32.4 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
10 dBm [ IWALLYN Ay IR,

i s
-20 dBm [

-30 dBm vj \\
-40 dB

/—'/—?—/g

7
A \mmw
Vot Pt

N R a1 AW

-60d

-70 dB

-80d

CF 5.61 GHz 480 pts Span 240.0 MHz
)

)i J GINRREEDD wa

TR8758_U7-Pro-Wall_FCC_UNII-2_Annex
PROPRIETARY

Page 56 of 62



\7

UNIFIED
COMPLIANCE
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 77.500000 5571.250000 5648.750000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5610.000000 | PASS
99 %Benchicth
15T
o W‘“/\/\ﬂww
£
[51)
=l
£-
E
CRE
.
B0 B4 5560 B80 500 5620 5640 5660 5680 5690
Freauency in MHz
Bandwidth
Spectrum [§]
Ref Level 10.00 d&m @ RBW 1 MHz
Att 30dB  SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
o
-10d { 4 AN \
-20 d J ,‘
-30 d / \/\_\
40d 7y -
e = LV SN
-60 d
70 di
-80 d
CF 5.61 GHz 320 pts Span 160.0 MHz
J G o4
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LABORATORY 427 West 12800 South, Draper, UT 84020

\7

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Bandwidth U-
NIl 2C
(MHz)

Bandwidth U-
NIl 3
(MHz)

Limit Min
(MHz)

Limit Max

(MHz)

5690.000000

88.000000

79.250000

8.750000

(continuation of the "26 dB Bandwidth" table from column 6...)

DUT Frequency
(MHz)

Band Edge Left
(MHz)

Band Edge
Right
(MHz)

Max Level
(dBm)

Result

5690.000000

5645.750000

5733.750000

10.9

PASS

26 b Banchwicth

15T
10T

ol
ol
_ZD:W/ W
al

5570 5600 5650 5700 5750
Freauency in MHz

Levelin dBm

88.000 MHz

5810

Bandwidth

Spectrum

Ref Level 10.00 dBm @ RBW 1 MHz

Att 30dB  SWT 32,4 ps @ VBW 2 MHz  Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

CF 5.69 GHz

480 pts
J{ G o

Date: 24.0CT.2023 €3:33:05

Span 240.0 MHz
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NII' 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 77.500000 73.750000 3.750000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5651.250000 5728.750000 | PASS
99 % Benchwictth
151
0y AN~V VAN
&
.
510 %20 5640 560 580 gm0 520 S0 560 570
Freauency in MHz
Bandwidth
Spectrum [@
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30dB  SWT 22.9 us @ VBW 3 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
o
-10d M e SV LA Y
i !
-30 di \,\’\
\
-40 dBr
_,5,‘5:,\/\\‘,\ Mf/ \\/\f’\f\ e’
-60 di
-70 di
-80 di
CF 5.69 GHz 320 pts Span 160.0 MHz )
)y J D e
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5570 MHz; 24.000 dBm; 160 MHz)

Customized settings.

26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 175.000000 175.000000 0.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5570.000000 5483.500000 5658.500000 12.3 | PASS
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427 West 12800 South, Draper, UT 84020

UNIFIED
w COMPLIANCE
LABORATORY

Occupied Channel Bandwidth 99% (5570 MHz; 24.000 dBm; 160 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5570.000000 158.000000 158.000000 0.000000 -
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5570.000000 5490.500000 5648.500000 | PASS
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-- End of Report -
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